
 
 
 
 
 
 
 
 
 
 
 
 
 
Verner Drinking Water System 
 
 

Section 11 

2025 ANNUAL REPORT 
 
 



 
Verner Drinking Water System – 2025 Annual/Summary Report 

 
Annual/Summary Report  Page 3 of 15 

 

Section 11 - ANNUAL REPORT 
 
1.0 Introduction 

 

Drinking-Water System Name:   VERNER DRINKING WATER SYSTEM 

Drinking-Water System No.: 210000951 

Drinking-Water System Owner: The Corporation of the Municipality of West Nipissing 

Drinking-Water System Category: Large Municipal, Residential System 

Period being reported: January 1, 2025 to December 31, 2025 

 

 
Does your Drinking Water System serve more than 10,000 people?   No 
 
Is your annual report available to the public at no charge on a web site on the 
Internet?  Yes 
 
Location where Report required under O. Reg. 170/03 Schedule 22 will be 
available for inspection.  
 
Municipality of West Nipissing 
Sturgeon Falls Water Treatment Plant 
11 Nipissing Street 
Sturgeon Falls, Ontario P2B 1J4 

 

 
Drinking Water Systems that receive drinking water from the Verner Drinking Water 
System 
 
The Verner Drinking Water System provides all drinking water to the community of Verner. 

 
The Annual Report was not provided to any other Drinking Water System Owners. 
 
The Ontario Clean Water Agency prepared the 2025 Annual/Summary Report for the Verner 

Drinking Water System and provided a copy to the system owner; the Municipality of West 

Nipissing. The Verner Drinking Water System is a stand-alone system that does not receive 

water from or send water to another system. 

 

Notification to system users that the Annual Report is available for viewing is 
accomplished through: 
 

 The annual report is available on the West Nipissing Website 

 Discussions during public council meetings.  

 

 

 



 
Verner Drinking Water System – 2025 Annual/Summary Report 

 
Annual/Summary Report  Page 4 of 15 

 

2.0 Description of the Drinking Water System (DWS No. 210000951) 
 
The Verner Drinking Water System (DWS) is owned by the Corporation of the Municipality of 

West Nipissing and consists of a Class 3 water treatment subsystem and a Class 1 water 

distribution subsystem.  The Ontario Clean Water Agency is designated as the Overall 

Responsible Operator (ORO) for the water treatment plant (WTP).  The Municipality of West 

Nipissing provides the ORO for the Verner Water Distribution System. 

  

The Verner DWS has an approved rated capacity of 1054 m3/day and provided a potable water 

supply to Verner. 

 
Raw Water Supply 
 
The Verner Municipal Water System is a surface water system that draws water from the Veuve 
River. The Veuve River is part of the Lake Nipissing watershed. The intake structure is located 
12 kilometers (km) upstream of Lake Nipissing and 48 km downstream of the source. The Veuve 
River, upstream from the intake, has a catchment area of approximately 92,000 hectares (ha). 
This area is well developed and includes: Highway (Hwy) 17 corridor; Canadian Pacific Railway 
(CPR) railway tracks; housing and cottage development.  The water treatment plant’s intake 
facility consists of an intake structure located 5 meters (m) below the low river level, connected to 
a raw water wet well by a 42.7 m long, 250 millimeter (mm) ductile iron pipe. The intake structure 
is approximately 20 m from the riverbank. In accordance with the Permit To Take Water (PTTW), 
the allowable rate of water taking is 12.25 litres per second (L/s) with a maximum daily volume of 
1059 cubic meters per day (m3/d).   
 
Water Treatment 

The Verner Water Treatment Plant (WTP), originally commissioned in 1975, underwent 
major regulatory upgrades in 2005. These upgrades included the replacement of all 
chemical feed system equipment and tanks, new plant instrumentation and controls, 
installation of an ultraviolet (UV) system for primary disinfection, and the addition of 
piping and valves to enable treatment-to-waste functionality. New magnetic flow meters 
were installed on both the raw and treated water lines, and a 125-kilowatt (kW) standby 
diesel generator was added. Radio telemetry equipment was also installed at the 
elevated storage tank to support communication and control between the tank and the 
treatment plant. 

The Verner WTP is a conventional treatment facility with a design capacity of 1,059 
m³/day. Its treatment process includes coagulation, flocculation, sedimentation, 
dual-media rapid sand filtration, and both primary and secondary disinfection. Primary 
disinfection is achieved using UV, while chlorine gas provides primary (adenovirus) and 
secondary disinfection. Chemically assisted filtration is provided through an Ecodyne 
Graver Monoplant package treatment system, which incorporates a mixing zone, 
flocculation zone, settling compartment with floc barriers, a blowdown valve, and rapid 
gravity sand and granular activated carbon (GAC) filters. 

Chemical treatment includes polymer, polyaluminum chloride (PACl), pre- and post-soda 
ash, chlorine gas for disinfection, and potassium permanganate for iron and manganese 
removal to control taste and odour. An occupancy alarm was installed in 2017 and is 
configured to dial out after 64 hours. 



 
Verner Drinking Water System – 2025 Annual/Summary Report 

 
Annual/Summary Report  Page 5 of 15 

 

Recent process optimization trials have been successful. The PACl trial confirmed its 
effectiveness, and PACl is now used as the primary coagulant. The potassium 
permanganate trial also proved successful and is now used full-time to eliminate chlorine 
dioxide and its associated disinfection by-products, including chlorite and chlorate. In 
addition, a trial using ENV PYRO 50—approved by the Ministry of the Environment, 
Conservation and Parks (MECP)—began in June 2025. This product is intended for 
manganese sequestration and may also help reduce haloacetic acids (HAAs), according 
to the supplier. 

 
Water Storage and Pumping Capabilities 
 
There are four (4) below grade clear wells connected in series having a total area, total capacity 
and useable capacity of 134 square meters (m2), 269 cubic meters (m3) and 234 m3 respectively. 
The high lift pumping station has a firm capacity of 1,090 m3/d with three (3) identical vertical 
turbine high lift pumps each having a capacity of 545 m3/d at a total dynamic head (TDH) of 53.3 
m. 
 
Waste Management 
 
A backwash handling system includes a 4.56 m by 3.05 m deep waste equalization tank which 
collects waste sludge, backwash water, all in-plant drainage and sanitary waste; one (1) 
submersible pump that pumps 272.2 m3/d at a TDH of 7.0 m discharging to the municipal 
sanitary sewage system. 
 
Emergency Power 
 
Standby emergency power is supplied at this plant by a 125 kW standby diesel generator with 
automatic switchover controls installed as part of the 2005 plant upgrades. 
 
Distribution System 
 
The Verner Water Supply System is classified as a Large Municipal Residential Drinking Water 

System which serves a population of approximately 1100 consumers. The Verner Water 

Distribution System consists of approximately 8 km of water main. The system includes an offsite 

water storage facility located on the west side of Dubeau Street (192 m north of the intersection 

of Dubeau Street and Vercheres Avenue). The facility is a steel and concrete elevated storage 

tank, having a total storage capacity of 568 m3 and about 40 m above ground equipped with low 

level alarm and an overflow.  The system has approximately 50 hydrants.  The distribution 

system undergoes routine flushing twice a year, in the spring and in the fall. 

 

3.0 List of Water Treatment Chemicals Used Over the Reporting Period 
 
The following chemicals are used in the treatment process at the Verner Water Treatment Plant.  
 

• Polyaluminum Chloride (PACl) – Coagulation/Flocculation 

• Potassium Permanganate (KMnO4) – Iron and Manganese Control 

• Tetrapotassium Pyrophosphate solution (ENV PYRO 50) – Iron and Manganese Control 

• Chlorine Gas – Primary (1-log removal of viruses (Adenovirus)) and Secondary 

Disinfection  

• Magnafloc LT 20 Poly Acrylamide Polymer – Coagulant Aid 



 
Verner Drinking Water System – 2025 Annual/Summary Report 

 
Annual/Summary Report  Page 6 of 15 

 

• Sodium Carbonate (Soda Ash) –Alkalinity and pH Adjustment  

 

4.0 Significant Expenses Incurred in the Drinking Water System  
    

OCWA is committed to maintaining the assets of the drinking water system and maintains a 

program of scheduled inspection and maintenance activities using a computerized Work 

Management System (WMS).  OCWA implemented a new Workplace Management System 

(Maximo) in 2015, which better maintains and optimizes facility assets.  All routine maintenance 

activities conducted at the water treatment plant were accomplished in 2025. 

  
Significant expenses incurred in the drinking water system include:  
 

• Main Breaker handle replaced at Plant 
• Composite Elevated Tank (CET) rehabilitation project with Landmark 
• Mixer motor failed and was replaced with a new mixer motor 
• New security features added to the front door. It is now self locking upon entry 

and exit. 
• High Lift Pump #2 Gate and Check Valves Replaced. 
• Fixed the supply valve in the chlorination room. 

 

5.0 Drinking Water System Highlights  
    

 Ministry of the Environment, Conservation and Parks (MECP) last inspection took place on 

June 3, 2025.  The inspection included a physical assessment of the Verner water treatment 

plant and a document review.  The system received a risk rating of 0% with a final inspection 

rating of 100%.  There was zero non-compliance issue and zero best management practice 

issues identified.   

 

 SAI Global conducted a 12-Month Surveillance audit of the Verner Water Treatment Plant’s 

Water Systems’ Quality and Environmental Management System (QEMS).  The system and 

processes associated with the QEMS evaluated on January 21, 2025 to ensure 

implementation of the Operational Plan and procedures and conformance to the Drinking 

Water Quality Management Standard version 2.0.  There were no findings identified.  Re-

accreditation achieved on January 28, 2025. 

 

6.0 Details on Notices of Adverse Test Results and Other Problems Reported to & 
Submitted to the Spills Action Center 
 

Based on information kept on record by OCWA, one (1) adverse water quality incidents (AWQI) 
were reported to the Ministry of the Environment’s Spills Action Centre (MOE SAC) in 2025. 
 

AWQI 169219:  On July 27, 2025, the municipal water system in the Town of Verner experienced a 
pressure-loss event following an automatic shutdown of the treatment plant designed to maintain 
treatment integrity. During the shutdown, the autodialer failed to connect, preventing operators from 
receiving immediate notification. As a result, the elevated water tower continued supplying the 
distribution system until its storage was depleted. 

 



 
Verner Drinking Water System – 2025 Annual/Summary Report 

 
Annual/Summary Report  Page 7 of 15 

 

Public Health Response 

 A Do Not Drink Advisory was issued by the Health Unit on July 27, 2025. 

 Before pressure was restored, door-to-door notices were delivered to affected residents 
to ensure timely communication. 

 Once pressure was restored, the entire system was flushed the same day. 

Water Quality Testing 

 Bacteriological samples were collected on July 27 and July 29. 

 All sample results were satisfactory, indicating no contamination. 

Advisory Lifted 

 On July 30, 2025, the Health Unit rescinded the Do Not Drink Advisory. 

 The Municipality of West Nipissing issued a public notice informing residents that the 
advisory had been lifted. 

 The notice also advised residents to flush household water-use appliances, following 
Health Unit recommendations. 

 

 
7.0 Microbiological Testing Performed During the Reporting Period 
  

Summary of Microbiological Data 